

Package leaflet: Information for the patient

TURINABOL ® 10 milligrams Tablets

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.
- If you have further questions, ask your doctor or your pharmacist.
- This medicine has been prescribed for you only. Do not pass it onto others. It may harm them, even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

What is in this leaflet

1. *What Turinabol is and what it is used for*
2. *What you need to know before you take Turinabol*
3. *How to take Turinabol*
4. *Possible side effects*
5. *How to store Turinabol*
6. *Other information*

1. WHAT TURINABOL IS AND WHAT IT IS USED FOR

Composition: 1 tablet contains: Active substance: 10 mg
4-chlorodehydromethyltestosterone
Magnesium stearate, Kollidon CL, FD & C Yellow, Ludipress

Drug form: Round 10 mg white and flat tablets.

Pharmacological properties: Turinabol (4-chloro-17 α -dehydro-17 α -methyltestosterone) is considered to be an oral anabolic steroid mainly used for androgenous reduction. For this reason, androgenous activity is claimed to be 6%, while anabolic one is 53%. Turinabol, together with other anabolic and androgenous steroids, penetrates into the cell membrane and

cytoplasmic receptors. When interacting they reach the nucleus where Turinabol affects certain nuclear receptors. The active substance combines with the DNA and performs as a transcription factor that causes the synthesis of specific RNA and proteins. Turinabol has mainly an anabolic effect which is mostly noticeable in the striated muscles and bones, together with other tissues with the intensive area (bone marrow, mucous membrane, etc). Its effect primarily determines the rate of muscle growth and mass increase. An essential contribution to the realization of metabolic diseases is considered to be the anabolic affect: positive nitrogen balance (nitrogen retention).

Pharmacokinetic properties: The metabolism of Turinabol in the body takes from 6 to 8 days

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE TURINABOL

Indications: Protein synthesis disorder, Traumas, Burns, Postoperative Infections, kidney failure, Osteoporosis, Corticosteroid therapy, Aplastic anemia, Negative nitrogen balance, Muscular atrophy when the patients

have spin, Anorexia, Loss of appetite, Weight loss, Leukemia.

3. HOW TO TAKE TURINABOL

Dosage and How to Take It: The therapy with anabolic steroids is complementary and we can't replacing the primary treatment.

The treatment depends from the patients and the side effects.

Adults: the steroid effect is varied. The dose for adults is 20-50 mg for a day (2-6 weeks)

4. POSSIBLE SIDE EFFECTS

Side effects: Liver disorders, Jaundice, Hepatic failure.

When we use Turinabol for a long period of time there is a risk for Liver tumors, disorders Endocrine system:

Men: Reduction of spermatogenesis, Prostate hypertrophy, decreased sexual activity, Priapism

Teenagers: Accelerates sexual maturation, frequent erections

Pregnant women: virilizing symptoms, Excitement, depression, Confusion, Neurological disorders

Reducing glucose tolerance, increase lipoproteins (LDL), swelling because of the Retention of sodium, Retention of potassium, Retention of calcium, Phosphorus retention

Patients should be instructed to report any of the following: nausea, vomiting, changes in skin color, ankle swelling, too frequent or persistent erections of the penis.

Contraindications: Oversensitivity to the drug, prostate cancer, adenoma, breast cancer, Nephrotic syndrome, atherosclerosis, kidney failure, pregnancy, Breastfeeding

Overdose:There have been no reports of acute overdose with the androgens.

Drug interactions When indirect anticoagulants are used together with anabolic steroids, their concentration and effects are reduced, so the dose needs to be reduced. It is necessary to monitor the prothrombin time. Concomitant use of ACTH and corticosteroids in patients with edema may worsen but the likelihood is very small. The free fraction of thyroid hormone levels remains unchanged.

5. HOW TO STORE TURINABOL

It should be stored in a dry place away from heat and humidity. 15° to 25° C (59° to 77° F) Keep Turinabol out of the reach of children and away from pets. Do not refrigerate or freeze;

Store in the original package in order to protect from light

Do not throw away any medicines via wastewater or household waste. Ask your Pharmacist how to throw away medicines you no longer use. These measures will help to protect the environment.

6. OTHER INFORMATION

Expiry date: 3 years. Do not use after the expiry date stated on the pack.

Terms of Use: By doctor's prescription

MARKETING AUTHORISATION HOLDER MANUFACTURER:

Canadian Pharmaceuticals 32 Tower Ave
Steinbach, MB R5G 0B8 Canada

This leaflet was updated in December 2011